
 

Approve Deny Signatures Date 

X  Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist June 28, 2024 

X  Maria D. Bebenek 
Daniel W. Martin, P.E. / Environmental Engineer Manager July 16, 2024 

X  Maria D. Bebenek 
Maria D. Bebenek, P.E. / Program Manager  July 16, 2024 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0080314 

Facility Type Municipal APS ID 337201 

Major / Minor Major Authorization ID 1464237 

a 
Applicant and Facility Information 

a 

Applicant Name Hampden Township   Facility Name Hampden Township Roth Lane WWTP  

Applicant Address 209 S Sporting Hill Road   Facility Address 4200 Roth Lane   

 Mechanicsburg, PA 17050-3060   Mechanicsburg, PA 17050-2181  

Applicant Contact Keith Metts  Facility Contact Jeff Klahre  

Applicant Phone (717) 761-0119  Facility Phone (717) 761-0119  

Client ID 117309  Site ID 254816  

Ch 94 Load Status Not Overloaded  Municipality Hampden Township  

Connection Status No Limitations  County Cumberland  

Date Application Received December 6, 2023  EPA Waived? No  

Date Application Accepted December 27, 2023  If No, Reason Major Facility, Significant CB Discharge  

Purpose of Application .NPDES Permit Renewal.  

a 

 

Summary of Review 

Hampden Township has applied to the Pennsylvania Department of Environmental Protection (DEP) for reissuance of the 
NPDES permit.  The permit was last reissued on June 19, 2019 and became effective on July 1, 2019.  The permit will expire 
on June 30, 2024.   
 
Based on the review, it is recommended that the permit be drafted.   
 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0080314 
Hampden Township Roth Lane WWTP  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 Outfall No. 001  Design Flow (MGD) 5.69  

 Latitude 40º 16' 28.00"  Longitude -76º 58' 34.00"  

 Quad Name Harrisburg West  Quad Code 1630  

 Wastewater Description: Sewage Effluent  

 Receiving Waters Sears Run (WWF)  Stream Code 10210  

 NHD Com ID 56403361  RMI 1.44  

 Drainage Area 4.25 sq.mi  Yield (cfs/mi2) 0.147  

 Q7-10 Flow (cfs) 0.626  Q7-10 Basis USGS gage no. 0157000  

 Elevation (ft) 371   Slope (ft/ft)        

 Watershed No. 7-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 Nearest Downstream Public Water Supply Intake Steelton Municipal Waterworks  

 PWS Waters Susquehanna River   Flow at Intake (cfs) ~3,490   

 PWS RMI 68.98  Distance from Outfall (mi) 15.2  

       

 
Drainage Area 
The discharge is to Sears Run at RMI 1.44.  A drainage area upstream of the point of discharge is estimated to be 4.25 
sq.mi. according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow  
USGS StreamStats produced a Q7-10 flow of 0.108cfs.  However, the estimated drainage area was lower than a minimum 
required value to be used in regression equations to calculate the Q7-10.  As a result, this Q7-10 may not be entirely 
accurate.  Alternatively, the nearest USGS gage station (i.e., gage no. 01570000 on Conodoguinet Creek near Hogestown, 
PA) is used to calculate the Q7-10.  This station is located approximately 8 miles upstream of the confluence of Sears Run 
and Conodoguinet Creek (total of approximately 10 miles from the point of discharge to the gage station).  The Q7-10 flow 
at the point of discharge is then calculated as follows: 

 
Low Flow Yield = Q7-10gage / Drainage Areagage = 69.3 cfs / 470 sq.mi. = 0.147 cfs/sq.mi. 

Q7-10dsicharge = Low Flow Yield * Drainage Areadischarge = 0.147 cfs/sq.mi. * 4.25 sq.mi. = 0.625 cfs 
Q1-10/Q7-10 = 63.1 cfs / 69.3 cfs = 0.91:1  

Q30-10/Q7-10 = 78.3 cfs / 69.3 cfs = 1.13:1 
 
Sears Run  
Sears Run is not currently identified in 25 Pa Code §93.9o as a tributary of Conodoguinet Creek.  However, according to 
25 Pa Code §93.9o, all unnamed tributaries of Conodoguinet Creek from PA997 Roxbury to Mouth are designated as warm 
water and migratory fishes.  Conodoguinet Creek is also designated as warm water and migratory fishes.  No special 
protection water(s) is therefore impacted by this discharge.  No Class A Wild Trout Fishery is also impacted by this 
discharge.  DEP’s 2024 integrated water quality report indicates that the discharge is located in a stream segment listed as 
attaining use(s).   
 
Public Water Supply 
The fact sheet prepared during the last permit renewal documented that the nearest downstream public water supply is 
Steelton Municipal Waterworks on the Susquehanna River at Steelton at RMI 68.98 about 15.2 miles downstream of the 
discharge.  It is noteworthy that the intake is located on the opposite bank of the Susquehanna River from the mouth of the 
Conodoguinet Creek.  Given its distance to the intake, the discharge is not expected to impact the water supply.      
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0080314 
Hampden Township Roth Lane WWTP 

 

3 

   Treatment Facility Summary 

a 

Treatment Facility Name: Hampden Township Roth Lane STP 
 

WQM Permit No. Issuance Date 

2116409 03/20/2017 

2180402 06/07/1999, 06/30/2003, 06/01/2004, 02/01/2005, 01/22/2008, 11/26/2008, 03/19/2012 

2110408 03/01/2011 

2109409 01/26/2010 

2109401 04/17/2009 

2107404 09/28/2007 

2105406 04/12/2006 

2191403 11/14/2001 
2199403 05/24/1999 

 

a 

Waste Type Degree of Treatment Process Type Disinfection Avg Annual Flow (MGD) 

Sewage Tertiary 
Activated Sludge With Solids 

Removal Ultraviolet 5.69 

a 

a 

Hydraulic 
Capacity 

(MGD) 
Organic Capacity 

(lbs/day) Load Status 
Biosolids 
Treatment Biosolids Use/Disposal 

8.83 9197 Not Overloaded Aerobic Digestion Land Application 

 
Hampden operates a wastewater treatment facility located 4200 Roth Lane, Mechanicsburg, PA 17055 serving areas of 
Hampden Township (77%), Camp Hill Borough (22%), Silver Spring Township (0.5%), and East Pennsboro Township 
(0.5%).  All sewer systems are 100% separated.  The facility which is rated for 5.69 MGD (annul average design flow) and 
8.83 MGD (hydraulic design capacity) utilizes an activated sludge treatment process with tertiary filtration.  The treatment 
process, according to the application, is as follows:  
 

Screening → Grit/Grease Removal → Aerations (2) → Secondary Clarifiers (3) → Denitrification Filters (4) → UV 
Disinfection → Outfall 001 to Sears Run  

 
Aluminum Sulfate (Alum) is used for phosphorous removal, Ferrous Sulfate is added at certain influent pump stations for 
odor control/phosphorous removal, polymer is added for thickener and centrifuge conditioning, magnesium hydroxide is 
added for alkalinity supplementation for digesters.  The facility also has methanol for carbon source for denitrification; yet it 
is currently not in use.  Lime is added for pathogen & vector attraction reduction for biosolids.   
 
For sludge treatment, the facility utilizes an aerated sludge holding tank, a gravity belt thickener and aerobic digesters (2).  
Digested solids are then dewatered on a centrifuge prior to land application (PAG083568, last issued on 03/08/2017).  A 
list of farms receiving biosolids from this facility is provided in the application.  
 
The facility also discharges stormwater from the site into Sears Run via six (6) outfalls.  These outfalls are: 
 

Outfall No. Stream Latitude Longitude Description 

 002  Sears Run  40o16’31” 76o58’35” Control Building Parking Lot 
 003  Sears Run  40o16’32” 76o58’36” Grit Dumpster Area 
 004  UNT Sears Run  40o16’33” 76o58’36” Gravel Area  
 005  Sears Run  40o16’34” 76o58’38” Sludge Holding Tank Area 
 006  Sears Run  40o16’35” 76o58’36” Maintenance Garage Field Area 
 007  Sears Run  40o16’36” 76o58’36” Biosolids Storage Pad & Field Area 

 
Currently, the facility is not implementing an approved pretreatment program administered by US EPA.  Although the design 
flow is greater than 5.0 MGD, US EPA previously agreed to not requiring the pretreatment requirements as there is no 
indirect users that warranted the pretreatment program.  Hampden is still having no significant industrial user.  U.S. EPA 
confirmed that Hampden is not required to develop the pretreatment program.    

 



NPDES Permit Fact Sheet NPDES Permit No. PA0080314 
Hampden Township Roth Lane WWTP 

 

4 

Compliance History 

a 

Summary of DMRs: A summary of 12-month DMR data is presented on the next page. 

Summary of Inspections: 12/21/2023: DEP conducted a routine inspection and noted that no significant violations 
were identified at the time of inspection.   
 
02/28/2023: DEP conducted a routine inspection and noted that no significant violations 
were identified at the time of inspection.   
 
01/18/2022: DEP conducted a routine inspection and noted that no significant violations 
were identified at the time of inspection.   
 

Other Comments: DEP’s database shows that the facility has a number of permit violations identified since 
the last permit reissuance.  These violations were as show below. 
 

 
 
The database also shows that there is no open violation associated with this permittee or 
facility.   

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0080314 
Hampden Township Roth Lane WWTP 

 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from May 1, 2023 to April 30, 2024) 

 
Parameter APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 

             Flow (MGD) 
Average Monthly 5.38 4.22 3.75 5.69 3.55 2.66 2.85 3.16 2.91 3.85 2.81 3.51 

Flow (MGD) 
Daily Maximum 16.96 7.25 4.75 13.28 7.53 4.23 3.46 6.23 3.27 6.67 3.50 8.36 

pH (S.U.) 
Instantaneous 
Minimum 7.3 7.3 7.4 7.3 7.4 7.1 6.6 7.5 6.7 7.5 7.5 7.4 

pH (S.U.) 
Instantaneous 
Maximum 7.7 7.6 7.6 7.7 7.7 7.7 7.8 7.7 7.7 8.2 7.7 7.8 

DO (mg/L) 
Instantaneous 
Minimum 6.2 8.2 7.0 5.7 7.7 8.1 8.0 7.6 7.7 6.1 7.7 6.8 

CBOD5 (lbs/day) 
Average Monthly < 194.25 < 70.96 < 76.87 < 194.66 < 102.70 < 53.59 < 48.33 < 57.53 < 48.11 < 74.73 < 49.32 < 88.70 

CBOD5 (lbs/day) 
Weekly Average < 397.85 < 95.80 < 119.73 < 430.47 < 143.62 < 80.73 < 52.73 < 76.28 < 49.43 < 99.11 < 52.30 124.09 

CBOD5 (mg/L) 
Average Monthly < 2.79 < 2.01 < 2.41 < 2.93 < 3.15 < 2.35 < 2.05 < 2.06 < 2.00 < 2.41 < 2.15 < 2.91 

CBOD5 (mg/L) 
Weekly Average < 4.07 < 2.13 < 3.53 < 4.50 < 4.27 < 2.87 < 2.10 < 2.23 < 2.00 < 3.77 < 2.33 4.67 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 5695 5579 5504 5659 6299 6050 5287 5412 5461 5418 6065 6653 

BOD5 (lbs/day) 
Raw Sewage Influent 
Daily Maximum 7280 6352 6816 10219 11013 8254 6726 6666 6667 6731 7534 9502 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 138 166 178 129 219 283 225 203 227 175 264 233 

TSS (lbs/day) 
Average Monthly < 275.73 < 42.04 < 43.11 < 297.73 < 52.00 < 26.95 < 24.33 < 32.28 < 25.46 < 60.25 < 37.07 < 54.90 

TSS (lbs/day) 
Raw Sewage Influent 